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Test Report

REmS - 202207016
Report No.
RS : A BiJs:1 FRI&RS . CWBDZ-QR-QC-123
& A e B SAN
Sample Name Connector Part No:
ek S AT AT LA A IR A BRES: SAN
Manufacturer CWB Electronics(Zhejiang) CO.,LTD. Previous part No.:
o Pt T R BT AR K 10085 Ykt IR -
Producer Add. [ No.1098,East Xingfu Road,Honggiao, Yueqing,Zhejiang Date of Receipt:
HEmHE & E A
50 2022/7/12~2022/7/29
Sample Qty. pes Test Periods
RO s - 1 W I 1B A\ s e
Test Location BMBE [ xeitx e (22.1~25.1)C, (50.5~54.5)%RH
== N . o
HBRS o R MR
Sample State
& 3 - N b b AT sl i
MR et (PS3473) TR,
Tested Basis
YRS
Test instrument :
Fs 1XEEETR RERS HHEEXH
No. Instrument Name Instrument No. Valid date to
W
1 Resistance Meter SY-EG135 2022/4/30
BEMN it
2 Ergometer SY-FC030 2022/11/30
iR SR B
3 Universal tensile testing machine SY-FG024 2022/7130
SIRREHRIRIETE
4 Temperature & Humidity Cycling Chamber SY-TALlg 2023/6/29
ERRERIRFE
5 Temperature & Humidity Cycling Chamber - pru22/8/30
SIRREHRINIETE
6 Temperature & Humidity Cycling Chamber ST 2023/4/29
BEAEIRIETE
7 Temperature & Humidity Cycling &Vibration Chamber SY-TA092 2023/4129
EHERE MmN TE
8 Salt spray Chamber SY-Z011 2022/7/30
HiERER
9 Data Acquisition Unit SY-TAL07 2028/4/30
ZERERBIR
10 Multi range DC power supply SY-EG132 2023/6/29
HREZ BRI E SR (L
1 Aptitude AC/DCVoltage resistance SY-EG062 2023/6/29
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1. IRERINE "GN ERE"T ;

2. HMEEBEESRMFHEESIMAS | RENBNIRRELERERL
3. ENRENRBERIN , FEREIRSZ BE+RBRUPEF AR TR,

Fo2U, 12w
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Test Result

R

RERS: s,
Report No. 202207016 F¥e4i'5: CWBDZ-QR-QC-123
Fs I B MR Aok MRS HUEEK R Zig
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
1ERMREN TR RER
v MBE. FFER RN
. mﬁ;
B >=77e
Checking by eyes Plarlfstlc pa.rttr:] sn;c()jgth elmd flat
M LOBLE surface without discolor,
Lo broken, crack, and
Sl Eg/e3|ght. >1.0 distortion, etc & A
HERR : ~ ~ T
611 Appearance | A ) (200-300) Ix 001-005 2ERHREALH M. S Pass Pass
Lamp: (200~300) Ix = o
BMEEE: (0.3~05) m i -
. - B EEHRE.
Space: (0.3~0.5) m A
GB/T 5095.1 Method 1 Metal part: bright and even
’ etho a surface without rust, oxide,
fog and obvious physical
damage, etc.
R &% B4k 5 miR B FLEERY
EFEESH 71, MR EELRKF25 mm/min.
lgetenﬁn The force of receptacle housing along A
6.1.2 the axis shall be measured (Testing 001~005 10N Min HEREIEN TR =
force for . . Pass
contact speed: <25 mm/min.)
GB/T 5095.8 Method 15d /EIA-364-
29B
KN R K HETTE
Result of test or range of numerical value
BT Unit: N
II:EE Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
ShI TR FTHhtn FTHhtn Fiitn Fiitn / / /
Appearance No damage. No damage. No damage. No damage. No damage.
st 2G|
Pin (Retention) 21.2 19.0 21.2 23.2 19.8 23.20 | 19.00 | 20.88
contact Min
LB BB
Name of instrument
equipment

HEM T

Ergometer
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Test Result

Report No. 202207016 FH&45: CWBDZ-QR-QC-123
Fs KNI e MR ER A HERRS HAREK HEREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LERNHRERTHAEER. ME
B v FRREMERMETR.
Checking by eyes Plastic part: smooth and flat
MA: 1.0 E surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. ~ N
6.1.1 Appoarance  |RH: (200-300) ix 006~010  [2&BHEELHH. & . kMW w Prss
Lamp: (200~300) Ix BN B L R B Sk
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1la surface without rust, oxide, fog
and obvious physical damage, etc.
EEERWGFRLERMS L& EiEmhi T,
HNERGSLEMNH TR SEERAE
7, WERERKTF25 mm/min,
Pulling load shall be applied to a
EZEERr#nskigE |correctly crimped contact and a wire. ~
6.1.3 Crimp tensile | The load required to pull the wire out of 006~010 AWG#24: 30N Min. SZRMIENTER ;ass
strength the contact or break the wire shall be
measured. (Testing speed: <25
mm/min.)
GB/T5095.8 Method 16d / EIA-364-
08B
KM RKBIEEE
Result of test or range of numerical value
ftﬁea Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
E&ERBALIT
SKIRFE
Crimping ﬁ.ﬁ
pull out Pin AWGH#H24 64.10 65.50 63.80 65.40 61.80 65.50 61.80 64.12
. | contact
force (#A{iL
Unit:N)
PEcd-E
Name of instrument
equipment

HRMAT

Ergometer
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Test Result

Report No. 202207016 FH&45: CWBDZ-QR-QC-123
Fs M B M 2% R B8 75 5 HERRS MIRZEK HERYE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

g 1LERGRENTREER. ME.
Checking by eyes R IMERKER.
3 N Plastic part: smooth and flat surface
M 1.0k ] A
L without discolor, broken, crack, and
Eyesight: > 1.0 B )
IR distortion, etc. = &
6.1.1 B8ER: (200~300) Ix 011~015 e
Appearance . - 2ERMHRELEM. S XARK Pass Pass
Lamp: (200~300) Ix o o -
o e d HUBIR 15 52 E 48 R B S RS
BmES: (0.3~0.5) m s
. Metal part: bright and even surface
Space: (0.3~0.5) m without rust, oxide, fog and obvious
GB/T 5095.1 Method 1a ; ; 109
physical damage, etc.
TEFRER AL 2 18]Sk th4k < i8], A 500V
DCER E#H TR
tmixEPE  |Apply a voltage of 500V DC between . .
. b 1000 MQ Min. (Initial) s &
~| 4t < A
6.2.1 Insglatlon adjacent contacts and between 011~015 800 MQ Min. (Final) ZRMIENTER Pass
resistance |contacts to ground.
GB/T 5095.2 Method 3a / EIA-364-
21C
RSP 2 B #h 4k 2 (8]t In 1000V
AC (B¥UE), RE R ImARE E{ER BT
[&1min.
fitea/E  |Apply a voltage of 1000V AC (rms) SN FLHEFF IR ~
6.2.2 Withstand [and leakage current of 1mA between 011~015 Appearance: no breakdown or SRMIENTER ;ass
voltage |adjacent contacts or ground cables for flashover
1 minute.
GB/T 5095.2 Method 4a / EIA-364-
20B
LR BESER
Result of test or range of numerical value
e .
ltem Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
SR Fei5ith Fei5ith Fei5ith Fiitn Feinitn / / /
Appearance No damage No damage No damage No damage No damage
i fe
Insulation resistance >1000 >1000 >1000 >1000 >1000 / / /
(B {HIUNitMQ)
i At A A A A , , ,
Withstand voltage No damage No damage No damage No damage No damage
BERR

UEREE BN
Name of instrument
equipment

AMRHGE Nn pE

32 B AR LR AL

DC/AC insulation and Dielectric Strength tester
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Test Result

RERS: s, _OR-OC-
Report No. 202207016 FH&45: CWBDZ-QR-QC-123
Fs KmE KM R ER TG E HRRS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
* LERMERE R AR, Mis, T
Checking by eyes FLREME TR .
3 \ Plastic part: smooth and flat surface
A 1.0k . )
aht: without discolor, broken, crack, and
Sl EEgESIQ E > 10 ) distortion, etc ~ &
1. BEER: (200~300) Ix 011~015 . ’ —
611 | nppearance P 2o RURERAM, F . KWEH|  Pass Pass
Lamp: (200~300) Ix 1o 4 SR A A
Py g HUARIR 5 R L R B S A
BMES: (0.3~05) m i
A Metal part: bright and even surface
Space: (0.3~0.5) m . . .
GB/T 5095.1 Method 1 without rust, oxide, fog and obvious
-+ Method la physical damage, etc.
mEEES, BURALFERE, MR
ErEE
BH Mate connectors and measure the N
6.2.3 | Temperatur [temperature rise of contact when the 011~015 A30°C Max. FERYIBN TR ;
e rise maximum AC rated current is passed. ass
GB/T 5095.3 Method 5a / EIA-364-
70A
25 SR 2 B SE
Result of test or range of numerical value
B{IUnit: k
ﬂ&Noéz:rzzlteS/%ﬁ Nol | No2 | No3 | No4 | No5 | No.6 | No7 | No8 | No9 | No.10 | Max | Min Avg
2A 12.4 13.5 15.4 13.4 14.2 - - - - - 15.40 | 12.40 13.78
PE -
Name of instrument
equipment

SEEEREIR
Multi-Range DC Power Supply
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Test Result
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Report No. 202207016 FH&45: CWBDZ-QR-QC-123
Fs KmE ek 7 HERRS HAREK FERYIE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
a5 LERMERENTAEER. MBE.
Checking by eyes FFERHMIE TR .
am \ Plastic part: smooth and flat surface
71: 1.0k " A
Eyesight: > 1.0 without discolor, broken, crack, and
ESl distortion, etc. = &
6.1.1 BBER: (200~300) Ix 016~020 =
Appearance o 2ERHRELSEH. L. XHE Pass Pass
Lamp: (200~300) Ix 1o p s
e g BN B R R B T S A
BMES: (0.3~0.5) m e
) Metal part: bright and even surface
Space: (0.3~0.5) m . ) .
GB/T 5095.1 Method 1 without rust, oxide, fog and obvious
-+ Method la physical damage, etc.
EESRRER, T (85+2) CHESR
TR E240/0E, BEZEETHE S FIRtE
(1~2) NEHE Appearance: no damage.
fiiE=ia Mated connectors exposed to the - 4E%HFE: 800 MQ Min. " - N
6.3.1 Heat resistance [condition of (85+2)°C for 240hours, 016-020 Insulation resistance:800 MQ Min. SHRUBI TR L
recovery time (1~2) hours fHEEE: 1000V Min.
GB/T 5095.6 Method 11i /EIA- Withstand voltage: 1000V Min.
364-17B
ML R BESERE
Result of test or range of numerical value
EZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A T ts Fints Finits Finits Fints
1A -~
A AT | 016-020 No damage. No damage. No damage. No damage. No damage. / / /
ShI
. Fei5ith Feisith Feisith Feisith Feisits
ifE | 016-020 No damage. No damage. No damage. No damage. No damage. d / /
e e
Insulation resistance | 016~020 >800 >800 >800 >800 >800 / / /
(BHALUNitMQ)
i8I 016020 Fei5ith Feisith Feisith Feinits Fei5ifs / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
BERE £
PEcd-E
Name of instrument
equipment

SIKRIEHIRIEE
Temperature & Humidity Cycling
Chamber

X B R G E MR
DC/AC insulation and Dielectric Strength tester
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Report No. 202207016 FM%i'S: CWBDZ-QR-QC-123
Fs KmE M ek 7 o HRES MIEER FERYIE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
g 1LERGRENTREER, ME.
Checking by eyes FREFZERNER.
M \ Plastic part: smooth and flat surface
73 1.0l4E ' A
Eyesight: > 1.0 without discolor, broken, crack, and
Sl distortion, etc. = &
6.1.1 BEER: (200~300) Ix 021~025 _
Appearance o 2ERHRELSEH. L. XHE Pass Pass
Lamp: (200~300) Ix 1o p s
e g BN B B R BT S TS
BMES: (0.3~0.5) m e
) Metal part: bright and even surface
Space: (0.3~0.5) m . ) .
GB/T 5095.1 Method 1 without rust, oxide, fog and obvious
-+ Method la physical damage, etc.
EESRRAR, T (2512) CWM=E
S E240/0 0, BEEERSDK SN Tetn
B (1~2) MEHNE. Appearance: no damage.
RIS Mated connectors exposed to the - 4E%HFE: 800 MQ Min. " - N
6.3.2 Cold resistance [condition of (-25+2) °C for 021~025 Insulation resistance:800 MQ Min. SHRUER TR oL
240hours, recovery time (1~2) hours fifEEE: 1000V Min.
GB/T 5095.6 Method 11j /EIA- Withstand voltage: 1000V Min.
364-17B
MR B ESE
Result of test or range of numerical value
IItﬁ(jaE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Fintn Fints Finits Fints FHits
A ~|
A AT | 021-025 No damage. No damage. No damage. No damage. No damage. / / /
A
. Feitith Fei5ith Fei5ith Feisits Feisith
1A ~
w3/ | 021-025 No damage. No damage. No damage. No damage. No damage. / / /
e e
Insulation resistance | 021~025 >800 >800 >800 >800 >800 / / /
(BHALUNitMQ)
i8I 021025 Fei5ith Feisith Feisith Feinits Fei5ifs / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
BERE

BRI BB
Name of instrument
equipment

SIKREHIRIEE
Temperature & Humidity Cycling

Chamber

X B RS E MR
DC/AC insulation and Dielectric Strength tester
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Test Result

Hmo
T?Eenp(z)ﬁ?\l;) 202207016 #M4w's: CWBDZ-QR-QC-123
Fs M e MG FE MRS HARER HERYE g
No. Item Condition & Method Sample No. Requirement Test Result | Conclusion
a5 LENFRENEARER. MBE.
Checking by eyes FERHIE TR .
W LOLLE Plastic part: smooth and flat surface
Eyes.ighi' >1.0 without discolor, broken, crack, and
6.1.1 ML BAER:  (200~300) Ix 026~030  |distottion.ete. a &
Appearance Lamp: (200~300) Ix 2ERMHEREXLFEM. Sk . KRR Pass Pass
EMES. (03-0.5) m BORVIRLIRYS R FR SR R S 0.
Space: (O' 3-0 ;5) m' Metal part: bright and even surface
GFIJB/T 509'5 1 M thod 1 without rust, oxide, fog and obvious
-+ Method 1a physical damage, etc.
mE(40x2) C,
¥R E (90~95) %,
BRI 240/, BUHRE S Feifids
(1~2) NBIEHRE. Appearance: no damage.
1EERH Mated connectors exposed to the _ #EIEFE: 800 MQ Min. - m R
6.3.3 Humidity condition of temperature (40%2) °C, 026-030 Insulation resistance:800 MQ Min, | “AR AR TR ak
humidity (90~95) % for 240 hours, fifEEE: 1000V Min.
recovery time (1~2) hours Withstand voltage: 1000V Min.
GB/T 5095.6 Method 11c /EIA-
364-31B
KM RKBIEEE
Result of test or range of numerical value
EZE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
A Feinifs Finifs Finifs Fi5ifs Finifs
A ~
gAY | 026-030 No damage. No damage. No damage. No damage. No damage. / / /
AR
. Tt Tt Tt Tt Tt
& ~|
HHfE | 026-030 No damage. No damage. No damage. No damage. No damage. J / /
ke e
Insulation resistance | 026~030 >800 >800 >800 >800 >800 / / /
(B AIUNit:MQ)
i 026030 |  FHH FAR FA FA Tt , , )
Withstand voltage No damage. No damage. No damage. No damage. No damage.
BERE

PE R
Name of instrument
equipment

SIRREARIEFE
Temperature & Humidity Cycling
Chamber

X E TR AL
DC/AC insulation and Dielectric Strength tester
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Report No. 202207016 Fke%'5: CWBDZ-QR-QC-123
Fs KmE M EER A HERRS HAREK FERYIE g
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
\ LERMERE R AR, M5
B « FHREMERNER
Checking by eyes Plastic part: smooth and flat
WA 1.0k surface without discolor, broken,
e Eyesight: > 1.0 crack, and distortion, etc. A ~
BZAA - ~ —_ = =) (=)
6.1.1 Appearance ,mﬂ}i.' (200~300) Ix 031~035 2@)%1#%;@}%%?&1\ gu,‘ﬂﬂ g 9&&}1 Pass Pass
Lamp: (200~300) Ix RIS R BB R R S A
BmiEE: (0.3~0.5) m .
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
BREERIABANG. REREHES, BT
LB IRE -
a) 7E£(-55+2) CHYTEIR &4 T E 0.5/ M T;
b) 7£(85+2) CHIIEIR & THUEO0.5/NAT;
Ma)Elb)—MEIR, FEAREIRETER R
KF574h, HFIT2EANMERRE (1~2) /) SN TR s
- MERE Appearance: no damage.
BEREIR Mated connectors shall be tested under the %pg;%m_ 800 MQ Mir?
; i~ - 2z : . I -
6.3.4 Temperature |following contimons _ 031~035 Insulation resistance-800 MQ Min. ERBWRN TR e
cycling Temperature °C Duration )
1 -55£2 0.5h M EFE : 1000V Min. _
2 Room Temp. 5 minutes Max. Withstand voltage: 1000V Min.
3 +85+2 0.5h
4 Room Temp. 5 minutes Max.
Step 1 to 4 is one cycle,25 cycles shall be
tested, recovery time (1~2) hours
GB/T 5095.6 method 11d / EIA-364-32C
ML R BESERE
Result of test or range of numerical value
II:ﬁeE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
e Finifs Finifs Feisith Finifs Finifs
1A ~
B3R | 031-035 No damage. No damage. No damage. No damage. No damage. / / /
AR
. Tt Tt Finits Tt Tt
18 ~
wifE | 031-035 No damage. No damage. No damage. No damage. No damage. / / /
faixra g
Insulation resistance | 031~035 >800 >800 >800 >800 >800 / / /
(B {HIUNit:MQ)
it & 031~035 Finifs Finifs Fei5ith Finith Fi5ith / / /
Withstand voltage No damage. No damage. No damage. No damage. No damage.
BERKE L
h
s, \J /
RN
Name of instrument —
equipment =

BE-RE-RRGE S TMRINIAE
Temperature & Humidity Cycling &Vibration
Chamber

ZER
DC/AC insulation and Dielectric Strength tester

48 25 (L

010 73, FE 12 W
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WERS: P,
Report No. 202207016 FH&45: CWBDZ-QR-QC-123
Fs KNI e M EER A HERRS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion
LEBNHRERLRAEBER. ME
B . FREEZMERNETR.
Checking by eyes Plastic part: smooth and flat
71: 1.0 E surface without discolor, broken,
. Eyesight: > 1.0 crack, and distortion, etc. N ~
611 | aopearance |TAH: (200-300) ix 036-040  |2&EHREEHEM. Al . KA Pacs Pass
Lamp: (200~300) Ix RN B B S R B S R
BEEE: (0.3~0.5) m o
Space: (0.3~0.5) m Metal part: bright and even
GB/T 5095.1 Method 1a surface without rust, oxide, fog
and obvious physical damage, etc.
IR RMNRIEFETEE TR, RAK
EA(G1)%(FRER )M SRR, S| ERGR(ESHERLTEHES
7£(35+2) CIRE NEEE 24/ 0T, HI& BRI ES M R EFEY,
ERRENZEIBKEREERENARY. HERiEaiFa s mEtaEmni
HE EEREEEHTRE (1~2) /A Mg, ) =
3. = . 036~040 & N =
6.35 Salt spray 24 hours spray, at temp (35+2)°C, NaCl Appearance: no damage (no ARBIEL TR Pass
mist concentration (5+1)%. After test erosion on material exposed. and
wash parts and put it into room ambient plating material, slight erosion on
for (1~2) hours the cutting surface is acceptable)
GB/T 5095.6 Method 11f /EIA-364-26B
s R BUESERE
Result of test or range of numerical value
II:EE Sample Samplel Sample2 Sample3 Sample4 Sample5 Max Min Avg
N Tttt Fi5ithn Finifs Fei5ithn P L
SR AT | 036-040 No damage. No damage. No damage. No damage. No damage. | / /
Appearance| Fintn Tt F it Fintn Fts
HHSE | 036-040 No damage. No damage. No damage. No damage. No damage. / / !
PEcd-E
Name of instrument
equipment

BEF M
Salt spray Chamber

#1100 12 W
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Report No. 202207016 Fet4m's: CWBDZ-QR-QC-123
FE | wNmBE S Bk 75 5% HRRS HAREK HREE i
No. Item Condition & Method Sample No. Requirement Test Result Conclusion

B 1LERERENTRAEER. ME FARRE
Checking by eyes EN{E BRI .
MA: 1.000E Plastic part: smooth and flat surface without
e Eyesight: > 1.0 discolor, broken, crack, and distortion, etc. A A
6.1.1 Awwmme%m:(mwem>m 041-050 [2&BHRELFM. FL . TAEANM ;S %$
Lamp: (200~300) Ix Wt R BB R R TR F R
BiMEEE: (0.3~0.5) m Metal part: bright and even surface without
Space: (0.3~0.5) m rust, oxide, fog and obvious physical
GB/T 5095.1 Method 1la damage, etc.
IR H R FE IR AN IR TR
d, BRE (245+5) C, RiE
aTE s (4~5) #, EHE>=90%: =
- s N =
636 Solderability | Dip solder tails into the molten solder 041-045 Solder coverage: =90% ERURR T3 Pass
held at (245 5) °C for (4~5) seconds
IPC EIA IPC JEDEC J STD 002E
TSR IE IR RN R E TR
RLRNIRBP SBIFRE (26045)
mHgsEs |'C; BHE (5x1) i, EEEEHT
Resistance [tkE (1~2) /)&t SN FiRids A
; - 4t TR =
6.3.7 to soldering |Resistance to wave soldering heat: 046-050 Appearance: no damage. HRYBATH Pass
heat Dip solder tails into the molten solder
held at (260 5) °C for (5 +1)
seconds, recovery time (1~2) hours
LR BESTER
Result of test or range of numerical value
E
ltem Samplel Sample2 Sample3 Sample4 Sample5
E”*'E . >90% >90% >90% >90% >90%
Solderability
R I N o o o o o
rocl BRER ot A5t Tt it At
a3 ) no damage. no damage. no damage. no damage. no damage.
[GEs 3 soldering heat
Resistance to
soldering heat| £ Tyay TR AR TR TR TR
Manual soldering no damage. no damage. no damage. no damage. no damage.

R EZ BN
Name of instrument
equipment

12454

Solder Tester

R

Electric Sodering

¥ 12 5, 3t 12 W




